
  

1 

 

DNIT1/2015( Detail Notice Inviting Tender) 

For “Construction of 0.75 MLD Sewage 

Treatment plant based on MBBR Technology 

including operation and maintenance for  
period of 6 ( six month) 1year, 3years 
separately.  
 

In case operational manpower is provided by the Institution 
after expiry of 6(six months) the repair and maintenance cost 
for next 1 year, 2 years and 3 years should also be quoted 
separately at page no.80 of this tender document.  

  
  AT  
 
 

Shaheed Bhagat Singh State Technical Campus, 
SBSSTC , Moga Road , (NH-95), FEROZPUR,  
PIN - 152004 

 

 
 
 
 
 
 
SBSSTC ,FERZOPUR - Pb. Feb - March - 2015 

Contractor 

 



  

2 

 

Shaheed Bhagat Singh state technical campus, FEROZPUR - Pb. 
[...]
__would invest a minimum cash up to Rs…................... lacs during implementation of 

the contract 

________________________________________ 
   ( Authorized  Signatory ) 

_______________ 
    Name and  address  the  of Firm 

Contractor 

 



  

35 

 

TENDER  DOCUMENTS  FOR “  Design, Supply, 
construction, Installation, and Commissioning of Sewage treatment 
plant based on moving bed biological reactor technology ( Attached 

growth Process) of0.75 MLD capacity complete in all respects with 

panel board room  & all contingent  Mechanical and electrical , 
piping and instrumentation works including operation & maintenance for 6(six) 
months at SBSSTC , FEROZPUR .” 
 
 
      VOLUME - II 

          ON TURN KEY BASIS 

BRIEF DESCRIPTION – SCOPE OF WORK AND TECHNICAL SPECIFICATIONS 

 
*CIVIL WORKS 
 
*MECHANICAL  AND  ELECTRICAL  WORKS 

 
*OPERATION & MAINTENANCE 

 

Contractor 

 



  

36 

 

 

 Brief Scope of Work & Technical Specifications 

VOLUME –II (PART -A)  CIVIL WORKS 
                 

DETAIL OF WORK & SPECIFICATIONS: -    
This volume contains scope of the work and  

This volume  contain  scope  of  civil  work  and technical specifications for the bidder with respect to Civil works 

for the work of “ Design, Supply, construction, Installation, and Commissioning of Sewage treatment plant 
based on moving bed biological reactor technology MBBR ( Attached growth Process) of 0.75 MLD 
capacity complete in all respects  
The tender is for turnkey job and the responsibility of the contractor will include all preparatory 

work, levelling and dressing of site, detailed design( hydraulic & structural), procurement, excavation work including 

de-watering and lowering of sub-soil water if required, disposal of all surplus earth at suitable site, civil works, testing 

and commissioning of STP and operation & maintenance during trial run /defect liability period for 90 days and 

operation & maintenance for 6 (Six) months thereafter at SBSSTC – Ferozpur. 

1.0 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
1.1 

 

1.2 

LOCATION: SBSSTC , FEROZPUR  highway and is about 5.0 – 7.0 Km 

 From  FEROZPUR  bus stand and also from FEROZPUR  railway station. 

DISPOSAL WORKS : There exists sewerage system in the college  campus  and at present 

sewage is being treated with oxidation pond technology. The site is located on the back side in the 
end of the  campus.  

1.3 PROPOSED SITE FOR STP WORKS: The proposed STP shall be installed in the existing 
disposal site and its adjoining land. The existing pumping system need rejuvenation and the same is 
proposed to be covered in the scope of work of this project .One collecting tank exists at site and shall 

 remain in use. The present use of machinery or  area is included in the scope of this work.  

  1.4 ESTIMATION OF SEWAGE FLOW: STP will be designed for a flow of 0.75 MLD. However the 

provision for 0.25 MLD in term of  space only to be made with site to consider the future  requirement. 

1.5     DESIGN & DRAWINGS: 

 A basic scheme for rejuvenation of main pumping station & for construction of sewage treatment 
plant is described in the scope of work. Site plan can be seen in the office of the director 
SBSSTC , FEROZPUR  . The bidder shall quote his rates based on the scope of 
work. However, this shall not absolve the bidder from responsibility of performance of the assets 
created in this contract. The bidders are required to furnish the following documents at the time of award of contact. 

Site  Plan and Flow diagram / Plan layout./ civil structural drawings 

Hydraulic flow diagram  . 

a) 

b) 

Contractor 

 



  

37 

 

1.6  The Scope of work for successful bidder includes:- 

(a) 

(b) 

Submission of all documents required according to the contract parameter. 

Submission of a guarantee that the treated effluent will correspond to the requirements given 

below.  

1.7     Raw sewage & treated sewage characteristics: 

For the design purpose for the proposed STP following parameters can to be adopted or 

Bidder can take sample at their own level . 

       Characteristics of Influent Sewage 

Parameters 

pH 

TSS mg/l 

COD mg/l 

BOD mg/l 

TDS mg/l 

O&G mg/l 

 

Parameters 

pH 

BOD mg/l 

COD mg/l 

TSS mg/l 

 

Influent sewage Characteristics 

6-8.0 

200 

550 

450 

2000 

5 

 

Effluent characteristics 

6.5-8.00 

≤ 100 

≤ 200 

≤ 50 

 

Characteristics of the effluent (from final out let of STP )for the treated sewage for on 
land irrigation or plantation. 

 

Contractor 

 



  

38 

 

(b) Training of the college’s operational staff for the operation & maintenance of MPS & STP in the 

    last two months of the O&M period of 6( Six) months. 

(c) The bidder should provide details of the manpower required for the operation and maintenance of MPS 

    & STP. 

(d) RESIDUE MANAGEMENT: 

Disposal of Solid Waste: Solid waste shall be the property of the college ,however disposal of 

all solid waste including that from sludge drying beds as generated from the STP during  O & M shall be 

responsibility of the contractor and will be thrown at 10m distance 

Contractor 

 

(a) The agency shall submit the final lay-out plan, hydraulic flow diagram and general arrangement 

    drawings of individual units for STP , within 20 days of issuance of letter of award. The bidder shall 

    include the units of existing MPS to be used for the purpose in the drawings . 

      1.8   
Drawings. 



  

39 

 

1.9   MAIN  PUMPING  STATION & PLANT’S  CAPACITY 

Normal operation period 

Day discharge 

Raw water pumps 

Sub soil water table 

Invert level of incoming sewer 

Inlet pipe dia. 

NGL  

24 hrs. 

0.75 MLD( STP) 

32.0 kilo litre per hour : For each of 2 no.(2Working) MPS  

30.00 M below 

ground. 

(-) 3.00 approximate Meter. 

As required 

0.00 M 
 

         1.10      SCOPE OF WORK REQUIRED (CIVIL WORKS): 

              Design and engineer the STP to be operator friendly. 

 
( Designed concrete will be minimum M-25 or more and steel Fe-500 grade for all Water 

retaining structures. For all other structures designed concrete will be minimum M-20 or more 

and steel Fe-500 grade.) 

2.0     MAIN PUMPING  STATION : the existing pump chamber       

          can be used .  

  
2.1.    Screening channel for Coarse Fitting Screen  : 

Provide one set of coarse screens for the same. Coarse screen channel manually operated designed for flow 

of 1.0 MLD shall be provided. The details shall be as below; 

Contractor 

 



  

40 

 

Number 

Material of fabrication of 

screens 

Clear spacing between bars 

Screen bar size 

Flow velocity 

1 

MS-Epoxy coated .  

30 mm. 

10mm x50 mm  ( 10 mm facing toward the flow 

≤ 1.0 m /sec. 

2.2 Raw sewage pumps: 

The raw water pumps shall be SUBMERCIBLE or centrifugal, non-clog, solids handling (NC-SH) pumps 
with open impellers and shall be installed in the existing pump house. The NC-SH pumps shall be 
rated to handle solids up to even 20 mm size with an open impeller design. 

Quantity 

Capacity of each 

pump 

 

Head          

   

Type 

MOC 

Max .solid size 

Drive 

Accessories 

= 

= 

 

 

= 

 

= 

 
= 

= 

= 

= 

2 No. ( 2W) one standby already exist. 

32.00 m
3 
/ hour 

  

 

10m 

SUBMERCIBLE SLUDGE / SEWER PUMP, non-clog, 

solids handling . 

As per detailed specifications of various components 

20 mm non compressible. 

Electric driven by a Suitable motor. 

Panel, guide rail, chain , all suction and delivery pipes and specials such as 

bend ,tees ,  etc; valves , and cable of required length. 

All the three no. pumps ,suction - delivery pipes & Valves etc; shall be adjusted in the existing pump house 

. Preferably the pumps shall be equipped with a Non Return Flap valve in the body itself, which 

functions as a normal foot valve 

The delivery header of the pumps must conform to good piping engineering practice 

with necessary fittings for isolating the pumps for maintenance,  

Sufficient space must be allowed around the pump for movement of operators and technicians 

for routine operation and maintenance activities. 

 

 

Contractor 

 



  

41 

 

2.3 Delivery header & Rising Main: 

 
The delivery line of each pump & common header within the existing pump house shall be 

in MS or CI double flanged . 

2.4 Sluice Valves: 

 
    Sluice Valves to be provided on the delivery side of each pump for isolation of the pumps. 

    All other accessories, whether specified or not, but required for completeness shall form part 

    of contractors scope. 

        3.0    SEWAGE TREATMENT PLANT ( S.T.P): 
 
    The components specified in this DNIT are the minimum requirement and are for the 
    guidance purpose only. However this does not  absolve  the contractor from his responsibility 
    of giving satisfactory performance and meeting desired discharge standards as specified in 
    tender document. The contractor can add any other process / method/ machine from his own  

    level to give satisfactory results. 

 

3.1   Brief Description of Units : 

COMPONENTS 

 

 

Equalization Tank with Aeration Facility 

Screening Chamber  (manual). 

MBBR 

UNIT 
Minimum 

 

 

One number  

2nos:(1W+1SB) 

  Two Reactors 

Contractor 

 



  

42 

 

Flocculation Tank  with Polymer / Alum dosing tank 

Secondary clarifier 

Filter feed Sump 

Filter feed pumps 

Dual media Pressure filter              Four nos: for 0.75MLD  

                                                         

Filter Back wash water pumps 

Liquid Chlorine dosing tanks with Dosing Pumps 

Treated water collection cum chlorination tank 

Treated Effluent pumping sets 

Sludge thickener feed pumps 

Sludge thickener 

Sludge holding tank 

Sludge drying beds feed pumps 

Sludge drying beds  

Dry Sludge Platform 

MCC Room 

 

Interconnecting pipes, gates, valves, weirs, valve chamber,  
channels for conveyance of wastewater, sludge and filtrate. 

Stairs as per requirement 

Railings along the walkways , platforms & stairs 

External water system in the plant area 

Painting to all the above units, wherever required 

Distribution Network by  gravity of  PVC pipe 10 m length 

Contractor 

One No: 

One No: 

One No: 

4(3W+1SB) 

2(1W+1SB) 

Two No: 

5000 litre 

Two No: 

2(all Working) 

2(1W+1SB) 

One 

One 

2(1W+1SB) 

Minimum 2 No. 

One 

One. 

 

LOT 

LOT 

LOT 

LOT 

JOB 

JOB. 

 

 



  

43 

 

3.2    EQUALIZATION TANK : 

 

 

This tank shall be designed to equalized the variable flow and organic load with aeration facility. 

Equalization tank  will receive raw sewage from the raw sewage pumping station . The tank 

shall be designed for flow of 1.0 MLD. The entire construction will be in civil work with 100mm  

CI or G.I pipe with flanged sluice valve of same size for scouring arrangement during maintenance.  

Following specification are required : 

. 

 
    Quantity     =  One number 

     Total design flow       =  42m
3
 / Hr . 

     Detention period   

   Min. free board 

  =  Minimum One day.  

    =  0.5 m 

3.3     Screening Channels: 

There shall be two manually operated screening channels (one working and one stand by) 
each designed for peak flow considering design Flow = 1. 0 MLD. capacity. The materials 
of construction for screens shall be MSEP flat. The screens will have 6 mm clear spacing 
between two bars each of 10mm thickness & 25 mm depth . Designed velocity through 
screen shall be between 0.5 m/sec to 1.3 m/sec.  

The angle of inclination of the manual bar screen with the horizontal shall be 45 0 to 60o.  

There shall be a platform of 1.0m wide all around the screen chamber with railing as per 
specifications. RCC stairs 1.00 m wide for climbing up from ground level to platform and 
connecting inlet chamber ,screening chamber ,grit channel ,collecting sump & MBBR shall 
be provided. Hot dip galvanized or epoxy coated M.S Chute for screening disposal up to 
tractor trolley level is to be provided. If all the structures cannot be approached with one stair 
, another RCC stair shall be provided for proper approach and as decided by the Engineer in 
Charge. 

There shall be one number CI sluice gate at each inlet of the screen channel with manually 
operated gear to regulate the flow of raw sewage. 

Free board Minim.: 500 mm. 

Contractor 

 



  

44 

 

All other accessories, whether specified or not , but required for completeness shall form part 
of contractors scope. 

3.4   Grit Removal chamber: 

The grit particles in the sewage need to removal to protect mechanical equipment from 
abrasion. Manually cleaned grit chamber should be provided with adequate capacity to store 
the grit between intervals of cleaning. 

There shall be 2 numbers (one working & one stand by) Grit channels, operated manually and 
each designed at Flow = 1.00 MLD. 

There shall be sufficient space for storage of three days grit in each grit channel. Floor shall 
have 1.0% slope towards the inlet of the grit channel having a hopper in the end with  
sluice valve of 150 mm diameter for withdrawal of grit at a suitable height in the tractor 
trolley for disposal. 

Below the down take pipes a brick masonry collection chamber shall be constructed from 
where the spillage and drain water will be discharged into the external sewerage system. 

There shall be 1.0 M wide platform all around the grit channel/chamber with pipe railing and 
cast iron rungs for going inside the chamber fro cleaning and maintenance purpose. 

There shall be a suitable platform for operation of 150 mm diameter Sluice Valve marked at the 
hopper of grit chamber operation. 

Proportional weir as flow control device to be provided in grit channels. Proportional weir 
shall have free fall so that it never works under submerged conditions. 

Design Criteria 

Design Flow for each channel unit (MLD) 

Number  of Units 

Size of grit particle to be removed (mm) 

Specific gravity of grit 

Velocity controlled device at outlet 

Free Board (m) 

Design temperature for sewage 

=1.00 MLD 

= 2 (1 working +1 stand by) 

= 0.12 to 0.16 

= 2.60 

= Proportional weir 

= 0.50 min. 

   = 20 degree C. 

All other accessories, whether specified or not , but must required for completeness shall form part 
of contractors scope of work. 

3.5.    MBBR feeder channel : for 0.75MLD  

There shall be one collection sump of suitable size ( Minim. 30 seconds HRT at designed 
flow) constructed in RCC M-25 ( min. with 500 mm free board) and with 100 mm i/d CI D/F 
drain pipe with CI D/ F SV of the recommended make for scouring in a separate manhole . 
The sump shall be connected to MBBR for feeding the influent. 

Contractor 

 



  

45 

 

The bed level of this sump shall be so maintained that it is 30 cm. ( minim.) above the 

FSL of the MBBR. This is to avoid the entry of media in the channel through the inlet pipe. 

All other part whether specified or not , but must required for completeness shall form part 

of contractors scope of work. 

3.6. Moving Bed Bio Reactor (Aerobic Attached Growth Bio film Reactor)for 0.75 MLD 

The sewage shall be conveyed to MBBR unit for treatment. The concept of  the 

MBBR is to provide continuously operating Bio-film reactor, which is non-clogable , does 

not require back washing and has a very low pressure drop. This is achieved by growing bio- 

film on smaller ring media as carrier that move along with the waste water in the reactor. The air 

stream constantly keeps the bio-media in suspension and at the same time provided required 

oxygen to the biomass. Reactor shall be designed for single stream operation with 2 

reactors , liquid depth not less  than 4.00 m and free board not less than 0.5 M. 

The bioreactor shall be designed to treat the sewage with aerobic attached growth moving bed 

process. 

The reactor shall be rectangular in shape and constructed in RCC (M-25) (minimum ) of 

suitable size to take the organic and solid load in the raw sewage and to deliver consistently 

the outlet sewage quality as per treated waste water quality mentioned. 
[...]
type shall be as approved by Engineer-in-charge before execution of the work. 

3.22  Railing along Platforms and stairs: 

Railing along all platforms and stairs shall consist of 40mm GI pipe class B (two rows) & 
height of railing 0.9 m with CI vertical posts at distance of 2.0 m c/c .The vertical pipe apart 
from painting shall be epoxy coated also. 

3.23  External Sewerage System : 

The external sewerage system consisting of suitable pipes shall be provided for 
conveying the wastewater from all the units to the sump of Main pumping station. Required 
number of manholes shall be constructed as per drawings approved by Engineer-in-charge. 

3.24  Painting, Whitewashing and Allied works 

All the units or instruments of the MCC room shall be painted  wherever required. 
All the internal surfaces of the walls, ceiling of the building shall be painted with synthetic 
enamel paint. All the external surfaces of the building shall be either brick faced or plastered 
with cement sand mortar 1:4 and outside with cement based paint. 

The inner concrete surfaces of all the water retaining structures including channel shall be 
painted (two coats) with approved make bitumen paint. 

All the GI/ CI/DI pipes and specials and other equipment shall be painted with two coats of 
approved make anti corrosive paints. 

     

Contractor 

 



  

60 

 

           Operation and maintenance of complete plant machineries to be used  for a period of 6 (  six) 
           months after testing and running the same successfully for 30 days during trial run / 
           defect liability period.  
 
 
5.0   Miscellaneous work :  

            All liquid retaining RCC structure should be M-25( minimum) designed mix with 
             protective coating as required. 
    2.       All PCC shall be minim. 10 cm thick M-15. 

 
    3.       Internal lighting, exhaust fan, ceiling fan, cables, switchgears and other control 
             equipment is in scope of contract. 
  

        
    4.       Contractor will have to make own arrangement for water requirement during 
             construction. 
    5.       Contractor will have to make own arrangement for electricity requirement during 
             construction. 
    6.       All the reaction tanks/chambers with drain and filtrate shall be connected in such a 
             way that the entire tank can be emptied and taken into main pumping station by 
             gravity. There should be no necessity of filtrate pumps. 
    7.       Pipe network for conveying water to various units/locations in the plant area, 
             required during operation/maintenance of the plant is also covered in the scope of 
             work. However, source of water shall be the college’s responsibility. 
         

        

 

Contractor 

i. 

1. 

 

4.0     SCOPE OF WORK SHALL ALSO REQUIRE ; 



  

61 

 

2.  Contract limit terminates at the laying of PVC  delivery pipe of  with up 
    to 10 m from the filter pumps to on land irrigation area provided by the college authority. 

 
3.  All electrical cabling from main panel in MCC Room to various consumption points 
     of  STP area only. 
 

    
 7.0   Scope of Work For Operation & Maintenance ( O & M ) of MPS & STP: 
 
         COMPULSARY O & M Period 6 months :   
         On the completion of all work, the contractor shall run the MPS & STP to stabilize the 

same for three months (90 days) before handing over the same to the college. at the cost of the 
contractor and produce the results specified in the NIT .The minimum time period required will 

be of 6 months . During the O & M all the charges for electricity or diesel for DG sets will be born  

by SBSSTC , Ferozpur. 
 

ADDITIONAL  PERIOD FOR THE OPERTAION AND MAINTENANCE : 

 

After the six month period of  it is the discretion and power of the Engineer in charge 

to continue the O & M for further time period  or college authority will provide its own 

staff  for the running  , operation and maintenance .The earnest money or security deposit  

will be returned or refund to the bidder if college take over the O & M at its own level. 

 

However the bidder has to quote the price for consecutive 1’st , 2’nd and 3’rd year 
separately along with the Price bid. The security amount of  2% of O&M cost will be retained by the  

department if the bidder will be allowed to continued the service of O & M .    

 

Contractor 

 

1.  Contract limits starts from the provision of inlet Submersible  Pumps  in the receiving 
    chamber of STP to the Final outlet of chlorination tank . 

        
6.0   Contract Limits: 



  

62 

 

    Following points will be kept in view by the agency during O&M period and the cost of 
    6 month should be included in the scope of O&M work. 

7.1 
 

The MPS & STP and the space around various units shall be kept clean. Proper 
illumination will be ensured at night.  
 

 

The contractor may employ qualified and trained employees as per the requirement of the 

Engineer in charge on contract basis. These employees whether they are employed by the  

agency directly or through any agency shall be the employees of the contractor for all  

purpose whatsoever and shall not be deemed to be in the employment of college for any purpose  

whatsoever. any repair to the structures damaged due to natural disaster e.g. earthquake/floods, shall 

be done by the college. 
 

-The incoming/treated sewage water shall be tested for the different parameters from approved labs . 

The sampling will be done with mutual consent and in - presence of authorised staff of both sides only. 

The parameter covered will be  BOD, COD, TSS ,oil and grease and the cost of first three sampling will 

be paid by the contractor.   

 
-All sorts of Tool and plant, required for proper O&M of the Plant, shall be arranged by the contractor at his own 

cost.  
-The O&M cost shall be payable on monthly  basis on completion of every month and  on submission of monthly 

bills by the contractor.  
-The spares required shall not be payable to the contractor as the cost is included in the O&M charges 

quoted by the contractor.  
 

-The sampling of the treated water tests shall be performed for at least once a month from final 

outlet of STP only .  

-The comprehensive manual to be submitted before the operation and maintenance period i.e. before 

commissioning of the plant. 
 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

7.2 

 

 

 

Contractor 

 



  

63 

 

       
7.3   The contractor shall have to keep his maintenance/watch & ward staff round the clock at 
      Disposal area. 
 

7.4 The contractor is required to include the cost of work which has been left in the scope of 
work, but is essential for the successful completion & running of the MPS & STP. It will 
be sole responsibility of the contractor to achieve the parameters of the effluent indicated 
in this document. 

 

Contractor 

 



  

64 

 

SPECIFICATIONS 

 

        Of  

 

CIVIL , 

ELECTTRICAL, 

MECHANICAL 

 

WORK 

Contractor 

 



  

65 

 

SECTION –2 (Civil work specifications) 

CIVIL WORK SPECIFICATIONS 

1. Earthwork, Plain cement concrete, Reinforced 

Cement Concrete, Brick Masonry ,Plastering, Pipe 

laying, flooring ,doors & windows. finishes & other 
contingent building works will be done as per standard  
procedure and guideline. 

1.1      All surplus soil during excavation  shall be transported and disposed of as directed by the Engineer-in- 
         charge . In case the excavated material falls short of requirement, the backfill earth 
         shall be taken from borrow pits approved by the Engineer in charge.  

 
1.2     A permanent baseline & bench marks shall be established to serve as reference. 

 
1.3     All excavated materials obtained from excavation shall be college’s property. 

 

Contractor 

 



  

66 

 

Scope of Mechanical  Work 
 
& Electrical  Work 

 

TECHNICAL SPECIFICATIONS 

Contractor 

 



  

67 

 

1. Scope of Work ( Mechanical & Electrical work) 

  General 

 This volume contains scope of the work & technical specification w.r.t. Mechanical works  

 & electrical for design, construction, erection, testing and commissioning of 

 Sewage Treatment Plant of 0.75 MLD capacity based on M.B.B Reactor technology 

 (attached Growth process) complete in all respect including operation and Maintenance 

 for 90 days  thereafter at SBSSTC, FEROZPUR. 

  

 Scope of Mechanical works. 

 The components of Machinery  works of the Main Pumping Station (MPS) & Sewage Treatment Plant 

for the bidder   are  as under: 

 FOR Main Pumping Station : 
  Providing, installing , testing & commissioning 2 no. Submersible / centrifugal type 

 electric driven pump sets for sludge water each of 32.00 m
3
/hr (per day) capacity and of 

 head as per process flow sheet submitted by the bidder complete with all electric fittings 

 such as panel board fittings , earthling etc; complete to enable the unit to run efficiently 

 and successfully. . 
  

 

 

 

 

 
      FOR STP: 
      1. Fine and Coarse Screen 

      2. Grit chamber  valve. 
      3. Air Blowers- 3No. [ 2W+1 SB] each of 50% capacity. 
      4. Aeration system, piping work ( FOR :Equalization and MBBR tanks) 
      5. Tube Media Mechanism—1 no. 
      6. Sludge Thickener Mechanism- 1no. 
      7. Submersible Sludge pumps for feeding sludge thickener —2no. ( 1W + 1 SB) 
      8. Sludge transfer pumps for pumping sludge in to drying beds -- 2no. ( 1W + 1 SB) 
      9. Hypo chlorite feed system—( 1W+1SB) 
      10. Filtration System. 

 

2. 

 

Contractor 

 



  

68 

 

11. Electrical Panel board and Cabling of stp only. 
12. Earthing. 
13. Plant lighting. 
14. Distribution Boards. 
15.Manufacture’s manual for operation and maintenance of equipment supplied. 
16.Supply of Equipment drawings, technical specifications . 

             Brief description of some of the units is as under: 

 
3.0    Pumping Machinery: - 
 

The pump shall confirm to the specification as mentioned under mechanical items. Each pump 
will have independent suction pipe with sluice valve & an independent delivery pipeline with 
sluice valve, Non Return Valve shall be provided.  

 

 
Raw Sewage Lifting Pumps: 

 
There shall be 2No. (2W) of 32.00 m

3
 / hr. capacity at suitably designed head. The raw 

water pumps shall be SUBMERCIBLE  TYPE  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
CONTRACTOR        

        



  

69 

 

4.0      Air Blowers: 
     This includes supply, erection, testing and commissioning of positive Displacement type 
     rotary air blowers to be provided for supplying air to the bio reactors and sludge sumps. 
     The working head for blowers shall be decided on the basis of maximum liquid depth in 
     tank duly considering the losses between point of delivery (diffusers) and the blowers. 
     Blowers shall be complete with electric motor and accessories like base frame ,anti- 
     vibratory pad, silencer ,NRV, air filter etc; as per requirements. Vibrations due to 
     operation of blowers should not damage the structures. Further blowers should acoustic 
     enclosure to ensure that the noise level at10.00 away from the blower is below 120 db. 
     The header / rising main shall be adequately anchored suitably . The header shall be 
     designed to supply required quantity of air to basins at various locations through air 
     supply pipes. Air supply pipes above water level shall be of epoxy coated GI and below 
     water level shall be of GI. 
     Rating : 3 nos. (2 working + 1 standby) 
5.0 Flocculation Tank Mechanism: 
       This includes supply, erection, testing and commissioning of Flocculation Tank 
     mechanism including pedals , electric dive unit with reduction gear suitable for 
     installation in the RCC tank proposed by the bidder to meet the requirements specified in 
     the scope of civil works. 
     Flocculation Tank Mechanism complete:1 Nos. 
6.0. Tube  Media  Mechanism 
     This includes supply, erection, testing and commissioning of tube media mechanism suitable 
     for installation in the RCC tank proposed by the bidder to meet the requirements 
     specified in the scope of civil works. 
      
7.0 Filter feed Pumps: 
     This includes supply, erection, testing and commissioning of Filter feed pumps of 
     suitably designed capacity for feeding the effluent in to Pressure Filter provided by the 
     bidder to meet the requirements specified in the scope of civil works. 
     Filter Feed pumps:: 4 Nos. 

8.0Sludge Thickener Mechanism: 
     This includes supply, erection, testing and commissioning sludge thickener mechanism 
     suitable for installation in the RCC tank (M-25) proposed by the bidder to meet the 
     requirements specified in the scope of civil works. 

Sludge Thickener Mechanism 
(Central driven fixed full bridge type) 

Contractor 

: 1 No. 

 



  

70 

 

  9.0    Hypo dosing  Mechanism: 
        This includes supply, erection, testing and commissioning of Hypo Chlorite dosing 

mechanism including Hypo dosing pump and  Hypo tank proposed by the bidder to meet the  

requirements specified in 
         the scope of civil works. 
        HYPO Solution feed Mechanism complete:1 Nos. 
10.    Sludge Pumps: 
        This includes supply, erection, testing and commissioning of 2 Nos. (1 W + 1 SB) Sludge 
        Pumps provided at the Tube settler to sludge thicker. The details of the sludge pump is as follows: 
        No. of stations:1 No. 
        No. of pumps::2 Nos. 
11.  Sludge transfer pumps; 
         Sludge transfer pumps shall be provided to feed sludge to the sludge drying beds. The 
        pumps can be screw type suitable for handling biological sludge of 2 to 2.5% solids 
        consistency . Suitable platform and cover shed with FRP top shall be provided for these 
        pumps. 
         Pumps capacity & head Sufficient for handling total sludge . 
         Type Screw type 
         Liquid to handle Bio-sludge of 3 to 3.50 consistency 
         Specific gravity1.03 
         Efficiency>30% 
         Installation mode Fixed 
         Quantity2 ( 1W+1SB) 
    
12.  Main Electrical Panel (MEP) 
        This includes supply, installation, testing and commissioning of STP Main Electrical 
        Panel complete in all respects with suitable switchgear.  
        STP-MEP:1 No. 

  

Contractor 

 



  

71 

 

13. 

   14. 

 
Cabling, Cable Trays and Junction Boxes 
This includes supply, erection, testing and commissioning of power & control 
cabling required for inter-connecting all the control panels to their respective sources  

and loads at STP. The cabling shall be complete in all respects. Civil works like construction  

of cable trenches with angles, chequered plates etc. are also included in the scope. Cable trays & junction 

boxes shall be installed to accommodate the cables wherever required. 
Earthing works 
This includes earthing arrangement of all ground exposed non-current carrying metal 
components of electrical equipment at STP. 

 

        Earthing Works 
        General specifications for cabling and earthing shall be as follows: 
        Cabling: This includes supply, erection, testing and commissioning of panel board  & 
Control cabling required for inter-connecting all MPS. The cabling shall be complete in all respects.  

Civil works like construction of cable trenches with angles, chequered plates etc. are also included in the scope. 
Cable trays & junction boxes shall be installed to accommodate the cables wherever required. 
                     Power & Control Cables:LOT 
                     Junction Boxes:LOT 
                      
Earthing: This includes the earthing arrangement of all ground-exposed non-current carrying 
metal components of electrical equipment, cable grounding conductors armour or shielding and 
enclosures . Earthing Works:LOT 